m 690 RALLY FACTORY REPLICA 2009 <2009><EU><9799I8>
SHOCK ABSORBER DISASSEMBLED
4366

SIEHE SETTING LISTE
SEE SETTING LIST

SIEHE SETTING LISTE
SEE SETTING LIST

SIEHE SETTING LISTE i @
FLUID SEE SETTING LIST ~ —— |

Reparatur-Kit | L @ @ -
Repair-Kit
LS e 4

Teile mit

Parts with "' @ ‘ ©
. =
e

Pos Part Number Description Additional Text Quantity
1 50180612S1 MONOSHOCK CASE TOP 1.00
2 46180413 BOLT M20X1 05 1.00
3 46180010 Distance bush 10x15/18/24,5x10 2.00
4 R12012 Ball joint bearing kit top 12m 1.00
11 46180425 O-ring 25x2 NBR70 2.00
12 52000041 WP CAUTION (PDS KTM) 58X83 1.00
13 50180611S EXPANSION TANK CPL. 07 1.00
15 50180590S DCC LOW-SPEED SXS CONTROL 1.00
16 50180586S2 DCC HIGH-SPEED NR2 CONTROL 1.00
18 401400148 PLUG ALU M10X1 CPL. 3.00
19 46810893 O-ring 5,28x1,78 NBR70 black 1.00
20 36120151 HS lock screw M5x6 1.00
35 501805828 SPRING RET. (SCREW) M56X1 ANO. 1.00




36 50180327 HS cylinder-head screw M5x30 1.00
37 50180226 INTERMEDIATE RING 50X1,5 2.00
40 91210043 SPRING 62 92-250 d13 TITANLOOK 1.00
40 91210042 SPRING 88N/MM L250 TITANLOOK 0.00
40 91210044 SPRING 97N/MM L250 TITANLOOK 0.00
42 50180273 Round-wire snap ring 58,5x2 1.00
43 50180607S Spring retainer 61.5x79.1x7.5 1.00
44 50180352 O-ring 66,27x1,78 Viton70 1.00
45 50180141 Piston rod nut 16x1 1.00
46 50180099 O-ring 44x,17x1,78 Viton70 1.00
47 50180135 Piston ring 47,95x49,95x8 1.00
48 50180067 SHIM 16X36X0,25 SX 0.00
48 50180057 Shim 16x34x0,2 y5 0.00
48 50180056 Shim 16x32x0,2 MXC, EXC 0.00
48 50180063 SHIM 16X28X0,25 MXC, EXC 0.00
48 50180040 SHIM 16X26X0,30 0.00
48 50180039 SHIM 16X25X0,30 0.00
48 50180038 SHIM 16X24X0,30 0.00
48 50180037 SHIM 16X23X0,30 0.00
48 50180073 SHIM 16X30X0,30 0.00
48 50180074 SHIM 16X32X0,30 0.00
48 50180075 SHIM 16X34X0,30 0.00
48 50180076 SHIM 16X36X0,30 0.00
48 50180077 SHIM 16X38X0,30 0.00
48 50180078 SHIM 16X40X0,30 0.00
48 50180070 SHIM 16X42X0,25 MXC, EXC RACING 0.00
48 50180072 SHIM 16X28X0,30 0.00
57 50180421 Rebound disc 16x43x8 h5 1.00
58 50180197 Piston 16,05x49,6x13,5 4,5/7 1.00
70 50180513 NEEDLE L=171 1.00
7 46811265 O-ring 2,2x1,6 Viton75 green 1.00
72 5018043551 ADAPTOR D50 H29 CPL. 1.00
73 50180113 Washer 18,5x43,7x6 1.00
74 50180107 Rubber pad rebound 27x48x8 NBR 1.00
75 50180102 Washer 18x22,5x1,5 plastic 2.00
76 50180593 SEAL RING QUAD 17.12X2.62 80SH 1.00
79 50180103 O-ring 41x5 NBR70 1.00
80 46180119 Guide bushing 18x20x12 optional part 1.00
81 50180082 Dirt scarper 18mm 1.00
84 46180013 O-ring 12x1 NBR70 1.00
85 50180126 Round-wire snap ring 53x1,75 1.00
86 50180580 RESERVOIR CAP D=50 SXS 07 1.00
87 50180480 Rubber pad 17x58x59 1.00
89 46180006 Adjustment screw slot rebound 1.00
90 50180503S1 FORK PART W/ SPINDLE CPL. 07 1.00
91 50180462 Threaded bush M10x1,5 h7,5 1.00
92 50180297 Rubber plug 8x3,5 NBR50 1.00
93 40540603 Steel ball d3 2.00
94 48600028 Spring (1,7) 17,9 1.00
95 46180005 Screw cap M16x1 1.00
96 50180222 O-ring 4x1,5 NBR70 1.00




97 46180016 Adjustment screw slot rebound 1.00
98 5018034251 SHOCK ABSORBER FLUID 5 LT '03 0,33 L 1.00
99 R12016 REPAIR KIT SXS + 690 RALLY 07 1.00




